



PERI-PREGNANCY DRUG TREATMENT CONSIDERATIONS PRE-CONCEIVED NOTIONS



April 2012

GUIDELINES

- **Diabetes – CDA 2008:** 
<http://www.diabetes.ca/files/cpa2008/cpa-g-2008.pdf>
- **Hypertension–SOCG2008:** 
<http://www.socg.org/guidelines/documents/gui206CPG0803hypertensioncorrection.pdf>
- **Thyroid – ATA 2011:**
http://thyroidguidelines.net/sites/thyroidguidelines.net/files/file/thy_2011_0087.pdf

OTHER RESOURCES

Briggs et al. *Drugs in Pregnancy & Lactation*. 9th ed. 2011.

USEFUL LINKS

- **FDA Pregnancy Exposure Registries:**
<http://www.fda.gov/ForConsumers/byAudience/ForWomen/default.htm>
- **LactMed:**<http://toxnet.nlm.nih.gov/cgi-bin/sis/htmlgen?LACT>

SASKATCHEWAN LINKS

- **Maternal Mental Health:**
<https://sites.google.com/site/maternalmentalhealthsk/>
- **Saskatchewan Drug Information Service:**
<http://druginfo.usask.ca/>
- **Saskatchewan Prevention Institute - HIV:**
<http://www.preventioninstitute.sk.ca/sexual-and-reproductive-health/hiv/aids-and-reproductive-health>

RxFILES RELATED Q&A

Antidepressants During Pregnancy & Breastfeeding

<http://www.rxfiles.ca/rxfiles/uploads/documents/Antidepressants-PregnancyandBreastfeeding-QandA.pdf>

Diabetes in Pregnancy & GDM

<http://www.rxfiles.ca/rxfiles/uploads/documents/Diabetes-Pregnancy-QandA.pdf>

Vitamin D

<http://www.rxfiles.ca/rxfiles/uploads/documents/Vitamin-D-Overview-QandA.pdf>

RxFILES Related CHARTS

- Acne (pg 18-19)
- Antibiotics (pg 56-57)
- Antifungals (pg 51-53)
- Anxiety (pg 100-101)
- Asthma (pg 112-113)
- Contraception (pg 86-88)
- Depression (pg 104-105)
- Diabetes (pg 24-29b)
- GERD (pg 41, 95)
- HIV (pg 58-59)
- HTN & CV Risk (pg 2-7,10-11,15)
- Nausea & Vomiting (pg 44-45)
- STIs (pg 55)
- Substance Abuse (pg 124-125)
- Thyroid (pg 34-35)
- Urinary Tract Infections (pg 64)
- Vaccinations (pg 50)
- Vitamins & OTCs (pg 94-97)

Pre-Conception Patient Case

A 34 year old female with a history of T2DM, proteinuria & hypothyroidism, has a routine visit to refill her prescriptions. During your discussion with her, you find out she recently married. She & her husband would like to have a family, but have not yet started trying to conceive. She is currently on metformin 850mg po bid, losartan 100mg po daily & levothyroxine (LT4) 125mcg po daily. She does not take any herbals, vitamins or minerals. Her BP is currently 132/90mmHg, BMI 36kg/m², and most recent A1C was 8.2%, ACR 3.2mg/mmol, CrCl 118ml/min, and TSH 3.4mIU/L. She has had no prior pregnancies, does not exercise & has poor nutrition.

How do you address her pre-conception needs?

- Due to the high rate of unplanned pregnancies, consider pre-conception counseling during every patient visit with females of childbearing potential, especially when comorbid conditions exist.
- **Her BMI > 35kg/m² & diabetes put her at high risk of fetal neural tube defects.** Start folic acid 5mg po daily, ideally for 3 months prior to conception & continue throughout the 1st trimester. Reduce dose to 0.4-1mg po daily for 2nd & 3rd trimesters, & for 6 weeks postpartum or while breastfeeding.
- **Continue metformin and add insulin.** Target a pre-conception A1C <7% (<6% if can be done safely and without hypoglycemia). Educate the patient regarding more frequent BG monitoring.
- **Continue her losartan until pregnancy confirmed** & then switch her to a safer alternative (see Hypertension: Peri-Pregnancy in next column).
- **Increase her LT4 dose & target a pre-conception TSH <2.5mIU/L.** Once pregnancy confirmed, she may increase her dose by 2 pills per week (i.e. ↑ from 7 to 9 pills/week).

Other considerations:

- Encourage activity (e.g. walking) & healthy nutrition.
- Assess & advise on smoking, alcohol & caffeine.
- Supplement with vitamin D 600 IU – 2000 IU/day.
- Promote adequate calcium 1000mg/day (diet ± supplement).

Quiz: (see inside chart for answers)

- When should pre-conception counseling start?
- Which patients should receive folic acid 5mg/day?
- Which blood glucose management medications can be used during pregnancy?
- What is the pre-conception target for TSH in hypothyroid patients?
- Should ACEI/ARBs always be discontinued prior to conception?

Diabetes: Peri-Pregnancy Management

- Elevated A1C prior to, & during pregnancy can cause maternal & fetal/infant morbidity & mortality.
- Start folic acid 5mg po daily prior to conception.
- Insulin: most safety data e.g. NPH, lispro, aspart, regular.
- Metformin & glyburide may be continued in T2DM, or used in Gestational DM if non-adherent to or refuse insulin. Not thought to be teratogenic, & similar to insulin in maternal & fetal outcomes. Add insulin to metformin if needed to achieve targets.
- Pregnancy Glycemic Targets:
 - FBG 3.8-5.2, 1-hr BG 5.5-7.7, 2-hr BG 5-6.6
- Females with GDM are at high risk of T2DM. Screen for T2DM between 6 weeks & 6 months postpartum. Consider annual screening thereafter.

Hypertension: Peri-Pregnancy Management

- Reassess the need for antihypertensive therapy before & during pregnancy as blood pressure tends to drop until 16-20 weeks gestation.
- Discontinue statins & atenolol prior to conception.
- Historically, ACEI/ARBs were contraindicated during pregnancy but recent evidence suggests these medications are safe during 1st trimester. It is reasonable to wait until pregnancy is confirmed before switching an ACEI/ARB to another agent, especially when used for nephropathy. If used for HTN, may switch prior to conception. **ACEI/ARBs are still contraindicated during 2nd & 3rd trimester.**
- Labetalol, methyldopa & nifedipine XL continue to be 1st line agents for the treatment of HTN disorders during pregnancy.
- Diastolic BP should not be ↓ too rapidly & ideally be ≥80mmHg to maintain placental perfusion.
- Low-dose ASA may be used for ↓ cardiovascular risk &/or preeclampsia in at risk patients see chart (pg 2).
- Continue antihypertensive postpartum to cover BP peak seen 3-5 days after delivery, then reassess.

Hypothyroid: Peri-Pregnancy Management

- TSH Pregnancy Goals: 1st trimester ≤2.5mIU/L, 2nd & 3rd trimester ≤3.5mIU/L.
- Aim for a pre-conception TSH of <2.5mIU/L.
- ↑ LT4 dose by 2 extra pills/week once pregnancy confirmed (i.e. ↑ from 7 to 9 pills/week). Check TSH in 4 weeks.
 - May instruct patient to increase the dose independently upon missed menstrual cycle or after a positive home pregnancy test, & to notify physician as soon as possible.
- Post-partum: return the patient to her pre-pregnancy LT4 dose. May need to adjust the dose depending on the amount of weight gained.

Motherisk: Treating the mother, protecting the unborn

- Excellent resource for both healthcare professionals & patients. Website: <http://www.motherisk.org>
- **Hotlines:** 1-877-327-4636 Alcohol & Substance
1-800-436-8477 Morning Sickness
1-877-439-2744 Motherisk Helpline
1-888-246-5840 HIV & HIV Treatment

~ 1/2 OF PREGNANCIES (2/3 OF DIABETIC PREGNANCIES) ARE UNPLANNED. TREAT EVERY PATIENT VISIT WITH FEMALES OF CHILDBEARING POTENTIAL AS AN OPPORTUNITY FOR PRECONCEPTION COUNSELING.

PRE-PREGNANCY (~3 MONTHS PRIOR) &/OR POTENTIAL FOR PREGNANCY

PREGNANCY

POST-PARTUM & LACTATION

Pregnancy Safe, Likely Safe, Caution, CI, Unknown

Lactation Safe, Likely Safe, Caution, CI, Unknown

Nutrition 1,2,3,4 see chart pg 97

Ca⁺⁺ Total (diet ± supplement) 1.3g/day ≤18 yr, 1g/day ≥19 yr;
 ⇒ **Folic acid: dose based on risk of neural tube defect**
 • Low risk: 0.4-1mg po daily, initiate 2-3 months prior
 • High risk*: 5mg po daily, initiate 3 months prior
 *High risk: DM, BMI >35kg/m², medications (anticonvulsants, methotrexate, sulfonamide, trimethoprim), family hx of neural tube defect, etc (see Extras).

Vitamin D Total 600 IU/day^{10M} – 2000 IU/day^{CPeds}, consider periodic 25(OH) level;
 ⇒ **Folic acid: dose based on risk of neural tube defect**
 • Low risk: 0.4-1mg po daily throughout pregnancy
 • High risk: 5mg po daily 1st trimester, then ↓ 0.4-1mg po daily
 ⇒ **Iron:** supplement with 16-30mg elemental po daily (UL 45mg/day)

Vitamin A retinol > 10,000 IU or 3000mcg/day (teratogenic)
 ⇒ Folic acid 0.4-1mg po daily, continue 6 weeks post-partum or as long as breastfeeding continues
 ⇒ **Vitamin D** for term infants in 1st year: 400-800 IU/day. Infant formulas provide 400 IU/L (1L=34oz). Supplement [e.g. **BABY D DROPS**] breastfed & formula fed infants at risk of deficiency.

Maternal Multivitamins: MATERNA[▼] [Fe⁺⁺ 27mg, folic acid 1mg, Ca⁺⁺ 250mg, Vit D 400IU], PREGVIT/PREGVIT FOLIC^{5-RX*} [Fe⁺⁺ 35mg, folic acid 1.1/5mg, Ca⁺⁺ 300mg, Vit D 250IU], PALAFAER CF [Fe⁺⁺ 100mg, folic acid 0.5mg]. Generic & store brands also

Diabetes 5,6 see charts pg 24-29b

Insulin (NPH^{most data}, lispro, aspart, regular); **glyburide**; **metformin**, insulin glulisine, insulin detemir, insulin glargine^{limited data/theoretical risks}; **or** **or** for all others
 ⇒ Targets: A1C ≤7%; (≤6% if can be safely achieved)
 • A1C ≤7% ↓ risk of spontaneous abortions, malformations, preeclampsia, & maternal retinopathy
 • A1C >10% ↑↑ miscarriages & congenital malformations
 NICE DM Pregnancy Guidelines: strongly advises to avoid pregnancy if A1C >10%
 ⇒ Start folic acid **5mg** po daily
 ⇒ Insulin: most safety data daily injections or continuous subcutaneous infusions
 ⇒ Metformin & glyburide may be continued in T2DM, or used in GDM if non-adherent to or refuse insulin. Not thought to be teratogenic, & similar to insulin in maternal & fetal outcomes. Add insulin to metformin if needed to achieve targets.⁷
 ⇒ Screen: retinopathy, HTN, CKD; hypothyroidism if T1DM

Gestational Diabetes (GDM): Screen at 24-28 weeks
 50g glucose load, or 75g OGTT
 • If ↑ risk for T2DM: screen for GDM 1st trimester; reassess 2nd & 3rd (age ≥35 years, family hx, hx of GDM, BMI ≥30kg/m², high-risk population)
 • Trial lifestyle changes x2 weeks before starting drug therapy
 • Walking 3-4x/week for 25-40min can ↓ insulin requirements⁸
 ⇒ **Pre-existing & Gestational Diabetes Targets:**
 • Desire tight BG control while avoiding hypoglycemia
 • A1C: ≤6% if possible, otherwise ≤7-8%; risks ↑↑ if A1C >10%
 • SMBG: preprandial, postprandial & occasional nighttime
 – FBG: 3.8-5.2; 1hr BG: 5.5-7.7; 2hr BG: 5.0-6.6. Avoid ketosis.
 ⇒ Screen: retinopathy 1st trimester; ACR & GFR every trimester if CKD

⇒ Use pre-pregnancy blood glucose targets
 ⇒ Screen:
 • Retinopathy within the 1st year post-partum
 • T1DM at ↑ risk of thyroiditis: TSH & FT4 6 wks post-partum
 • GDM at ↑ risk of T2DM: 75g OGTT^{not A1C} between 6 weeks & 6 months post-partum. Consider annual screening thereafter.
 Also see RxFiles Q&A Diabetes in Pregnancy & GDM:
<http://www.rxfiles.ca/rxfiles/uploads/documents/Diabetes-Pregnancy-QandA.pdf>

Hypertension 9,10 see HTN & CV Risk Reduction charts pg 2-7,10-11,15

1st line: labetalol 100-400mg po BID-QID, methyldopa 250-500mg po BID-QID, nifedipineXL 20-60mg po OD-BID
2nd line: verapamil, metoprolol, propranolol
 ⇒ **Thiazides**—appear safe, but ? effectiveness during pregnancy.
 ⇒ Pre-existing HTN: reassess indication for drug tx. In otherwise healthy, mild-moderate HTN: consider ↓ dose or d/c agent.
 ⇒ **ACEI, ARB:** Recent data suggests ACEI & ARB risk of fetal toxicity during 1st trimester is not greater than other antihypertensives. HTN itself may contribute to fetal toxicity, perhaps not drug therapy.¹¹ If used for nephropathy, may wait until pregnancy confirmed before switching to alternative.
 ⇒ Taper atenolol & switch to a safer alternative (see above)
 ⇒ Other cardiovascular risk reduction medications:
 • Low-dose ASA if indicated, clopidogrel; **Statin**
 ⇒ Obtain baseline serum creatinine, K⁺, LFTs, & urinalysis.
 SOCG Guidelines: http://www.socg.org/guidelines/documents/gui206CPG0803_001.pdf

Avoid atenolol low birth weight: taper & switch to safer alternative.
 ⇒ BP ↓ (nadir 16-20 wks), & ↑ to pre-pregnancy levels near term.
 ⇒ GestHTN=HTN occurring ≥20wks; Severe HTN: ≥160/110mmHg
 ⇒ Non-severe HTN: 140-159/90-109mmHg. BP Goals:
 • **with** comorbid DM, renal or cerebrovascular dx: 130-139/80-89mmHg
 • **without** comorbid conditions: 130-155/80-105mmHg
 • DBP ≥80mmHg to maintain placental perfusion
 ⇒ **Avoid ACEI, ARB & atenolol:** taper & switch to safer alternative
 ⇒ **Preeclampsia:** see Extras for definition, potential risk with supplements, etc.
 • High risk patients hx of preeclampsia, HTN, CKD, autoimmune dx, DM, proteinuria:
 • **ASA** 81mg po HS start before 16 wks gestation until delivery
 • Low & at risk women with low Ca⁺⁺ dietary intake <600mg/day:
 • **Ca⁺⁺ 1000mg po daily (in divided doses, max 500mg/dose)**
 • **Fish oils** (dietary or evening primrose), vitamins E & C do not ↓ risk

⇒ Continue antihypertensive(s) post-partum to cover BP peak seen 3-5 days after delivery, then reassess.
 ⇒ BP goal: as per non-pregnant
 ⇒ NSAIDs may adversely impact BP control
 ⇒ **Enalapril**, captopril, nifedipine XL, diltiazem, verapamil, labetalol, metoprolol, spironolactone, & hydralazine
 ⇒ **Hydrochlorothiazide**, chlorthalidone: at therapeutic doses for treating HTN, do not appear to ↓ milk volume, suppress lactation or cause infant electrolyte abnormalities.
 ⇒ Methyldopa is considered safe during lactation; but, consider discontinuing it within 2 days after delivery due to ↑ risk of depression (especially if history of, or at risk of depression).

Thyroid 12,13 see charts pg 34-35

HYPOTHYROIDISM: **PL** Levothyroxine (LT4) preferred, Liothyronine (LT3). Take LT4 or LT3 in am before breakfast or HS, and Fe⁺⁺ & Ca⁺⁺ supplements (including maternal vitamins) with lunch or supper.
HYPERTHYROIDISM: 1st Trimester **GI** propylthiouracil (PTU), **P** methimazole (MMI) congenital malformations; 2nd & 3rd Trimester: **MMI**, **P** PTU risk of hepatotoxicity (0.1-0.2%). Lactation: **MMI** ≤30mg/d, preferred, PTU <300mg/d

Hypothyroidism:
 ⇒ Aim for pre-conception TSH of 0.5-2.5mIU/L
 ⇒ Thyroid requirements ↑ ≥25% in pregnancy. May educate patient to independently ↑ her LT4 dose by 2 pills/week (i.e. ↑ from 7 to 9 pills/wk) upon a missed menstrual cycle or positive home pregnancy test, & notify her physician as soon as possible.
 ⇒ Subclinical: monitor for progression. Check TSH & FT4 q4wks the first 1/2 of pregnancy & at least once between 26-32 wks.
Hyperthyroidism:
 ⇒ Overt: ideally, conception postponed until euthyroid
 ⇒ Subclinical: not linked to adverse pregnancy outcomes. Treatment not recommended.
 ⇒ MMI ≥10x more potent than PTU (100mg PTU ≈ 5-10mg MMI)

Hypothyroidism:
 ⇒ TSH Goal: 1st trimester ≤2.5mIU/L, 2nd & 3rd trimesters ≤3.5mIU/L
 ⇒ Check TSH levels once pregnancy confirmed, then q4wks during the first 1/2 of the pregnancy & at least once between 26-32 wks.
Hyperthyroidism:
 ⇒ Gestational: symptomatic tx only (N&V, dehydration); anti-thyroid drugs not indicated as FT4 levels will normalize by 14-18 weeks.
 ⇒ Graves: 1st trimester – may worsen, 2nd & 3rd – may improve. ~25% can discontinue drug therapy during 3rd trimester.
 • FT4 & TSH levels: q4wks, then q4-6wks after normal range achieved. FT4 – target at or slightly above the upper limit of normal as both PTU & MMI cross the placenta may be able to ↓ dose
 • Beta-blocker (e.g. Propranolol 20-40mg po q6-8h) may be used to control sx. Taper dose as clinically indicated; can often d/c in 2-6 wks.

Hypothyroidism:
 ⇒ Return patient to pre-pregnancy dose of LT4. May need to consider amount of weight gained during pregnancy.
 ⇒ Check TSH at 4-6 weeks post-partum visit
 ⇒ **Hashimoto's Thyroiditis:** >50% of females may require a dose higher than their pre-pregnancy dose
Hyperthyroidism: Graves often flares post-partum
Post-partum Thyroiditis: 32% will have isolated thyrotoxicosis, 43% isolated hypothyroidism, & 25% both phases
 ⇒ **Hyperthyroid phase** – may occur 2-6 months post-partum. If symptomatic, use a beta-blocker (e.g. propranolol 10-20mg po QID, gradually taper to discontinue).
 ⇒ **Hypothyroid phase** – may occur 3-12 months post-partum. Treat with LT4 for 6-12 months, reassess/taper.

See On-line Extras for Pregnancy & Lactation Lifestyle information (e.g. activity, nutrition, body weight, smoking, alcohol & caffeine)

Infectious Diseases ^{14,15,16,17,18,19,20,21,22,23}				
	1 st Trimester	2 nd Trimester	3 rd Trimester	Lactation
CEPHALOSPORINS				
FLUOROQUINOLONES	? malformations	safer alternatives usually available		
MACROLIDE	Erythromycin non-estolate			
	Erythromycin estolate ILOSONE	risk of maternal hepatotoxicity		
	Azithromycin	limited data; no teratogenicity in humans or animals		
	Clarithromycin	malformations in animals & humans, but no definitive link		
PENICILLINS ± clavulanate				
TETRACYCLINES	abnormal teeth & bone development, malformations, maternal hepatotoxicity			Tetracycline Doxy-, Mino-cycline
OTHER	Clindamycin			
	Cotrimoxazole Sulfamethoxazole		hemolytic anemia, neonate jaundice, kernicterus	Ok in healthy term infants without G6PD deficiency
	BACTRIM Trimethoprim	↓ folic acid		
	Metronidazole (oral)	1 st trimester: accumulated data suggests likely safe		May hold BF 12-24hr post-tx
	Nitrofurantoin		neonate hemolytic anemia	Avoid in G6PD deficiency
	Vancomycin			
Legend	Safe	Likely Safe	Caution	Contraindicated

Pre-Pregnancy HIV: (see charts pg 58-59) Assess safety of medications. **Mother-to-child transmission (mtct) of HIV is preventable;** consider universal screening as identification & treatment can ↓ risk of transmission to <2%.

Immunizations: (see chart pg 50) Update as required. Obtain rubella & varicella antibodies if unsure of immunization history. Delay conception for 1-3 months after live vaccines (e.g. MMR, varicella).

Sexually transmitted infections (STI): (see chart pg 55) Screen and treat.

Pregnancy Asymptomatic Bacterial Vaginosis: Screen & treat at 12-16 weeks in high risk pregnancies (e.g. previous pre-term delivery or premature rupture of membranes). Re-test 1 month after treating. → Metronidazole, clindamycin. Topical does not protect against pre-term delivery, but as effective as oral for eradicating infection.

Genital Herpes Simplex Virus: 1st Symptomatic Episode: acyclovir or valacyclovir. Consider cesarean section if episode occurs late in 3rd trimester. **Recurrent:** Cesarean section is recommended if there is a lesion or prodrome at delivery. acyclovir 200mg po QID or 400mg po TID, or valacyclovir 500mg po BID starting at 36 weeks will ↓ recurrence rates at delivery (NNT=9) & need for cesarean section (NNT=10), but limited data to suggest ↓ mtct.

Group B Strep +ve: penicillin IV once labour starts; if allergy: cefazolin IV unless anaphylactic pen allergy, clindamycin IV if sensitive. Asymptomatic GBS bacteriuria <100,000 CFU/ml should not be tx to prevent maternal/perinatal adverse outcomes.

HIV: Re-screen at 5 months & term if high-risk behaviour mother &/or partner: STI, injected drug use, multiple partners, HIV sx. Maternal ARV tx during pregnancy & delivery, + infant ARV prophylaxis (6 wks) essential to ↓ mtct. Nausea especially bothersome with ARV; tx nausea aggressively to aid compliance (DICLEXTIN ± dimenhydrinate ± metoclopramide). Plan for a scheduled cesarean section at 38 weeks if HIV RNA >1000 copies/mL near delivery.

Immunizations: Avoid live vaccines e.g. MMR, varicella. For meningococcal, use polysaccharide. If no previous Td immunization, a 3 dose Td schedule should be given 0, 4 weeks & 6-12 months & Tdap should replace 1 of the Td doses (Tdap should be administered ≥20 weeks gestation). Influenza: vaccine highly recommended; tx: zanamivir RELENZA.

STIs: If treating during pregnancy, retest to ensure cure. Screen during 3rd trimester in patients at high risk of acquiring a STI. If patient acquires an STI > 5 months gestation, re-screen for HIV.

Urinary Tract Infection: (see chart pg 64) cephalixin or amoxicillin x7days if sensitive; nitrofurantoin x5days avoid ≥36 weeks, trimethoprim avoid 1st trimester ± sulfamethoxazole avoid last 6 weeks x 3days. **Asymptomatic Bacteriuria:** screen at 12-16 weeks gestation. Use urine culture, not leukocyte esterase or nitrate tests. See above for antibiotic options & duration. Follow-up urine culture 1 week post-treatment, & then monthly for rest of pregnancy.

Vulvovaginal Candidiasis: (see charts pg 51-53) topical clotrimazole or miconazole x7days preferred, topical nystatin x 14 days, fluconazole 150mg po x 1 single, low dose treatment appears safe.

Post-Partum/Lactation Immunizations: all vaccines; **HIV:** avoid breastfeeding to ↓ transmission risk (5-20% in developed countries). **Nipple 1) candidiasis:** miconazole 2% cream MICATIN; **2) fissures:** mupirocin 2% ointment BACTROBAN; **3) inflamed:** low-mid potency steroid (e.g. hydrocortisone). Apply after breastfeeding.³² Infant oral candidiasis: nystatin.

Acne in Pregnancy²⁴ see charts pg 18, 19 **Consider non-drug & topical treatment 1st**

- Topical: clindamycin; benzoyl peroxide, salicylic acid
- isotretinoin ACCUTANE Avoid pregnancy during treatment & delay conception 1 month after stopping (counsel re: birth control); tetracyclines

Allergy, Constipation & URTI (Over-the-Counter Products) see chart pg 94

- Antihistamine: 1st generation (e.g. chlorpheniramine, diphenhydramine)
- Constipation: fiber, docusate, lactulose, senna; polyethylene glycol LAX-A-DAY
- Cough: dextromethorphan (DM). Avoid products with ethanol.
- Decongestant: saline nasal spray SALINEX, topical oxymetazoline

Asthma²⁵ see charts pg 112-113

- Uncontrolled asthma: ↑ risk of low birth weight, small for gestational age, preterm labour & delivery, & preeclampsia. Asthma will worsen in ~1/3 usually 2nd or 3rd trimester & return to pre-pregnancy state within 3 months post-partum.
- Intermittent asthma: salbutamol
- Persistent asthma: Step 1: low dose inhaled corticosteroid, Step 2: LABA +/- medium dose inhaled corticosteroid, Step 3: LABA + high-dose corticosteroid
- Budesonide preferred, beclomethasone, fluticasone; formoterol, salmeterol

Depression & Anxiety²⁶ see charts pg 100,101,104-5 **Consider risk vs benefit, & risk of not treating**

- Screen: pre- & post conception, & 6 weeks post-partum. Screen for thyroiditis (TSH, FT4) post-partum
- SSRIS (see below Q&A for PAXIL), bupropion, amitriptyline, nortriptyline, desipramine; SNRIS
- benzodiazepines, chlorpromazine, methotrimeprazine, other antipsychotics
- St.John's Wort: Limited human data. No teratogenicity reported. Buyer beware.
- See Q&A: <http://www.rxfiles.ca/rxfiles/uploads/documents/Antidepressants-PregnancyandBreastfeeding-QandA.pdf>

Herbal/Natural Products²⁷ see charts pg 92-93 **ASK patient if using herbal products**

- Generally avoid herbal products. Less safety data on the use of herbals during pregnancy/lactation than conventional medications, & not all safe or have a NPN.
- Herbals for inducing labour: castor oil, raspberry leaf; blue cohosh
- Herbals for increasing lactation: none are considered safe or effective
- Omega-3: ≤2g/day, effectiveness. Encourage dietary sources walnuts, soybeans, salmon, etc

GERD/Heartburn in Pregnancy see charts pg 41, 95

- Ca⁺⁺ Carbonate TUMS, Mg⁺⁺, alginate antacids preferred; ranitidine
- Omeprazole most data, lansoprazole, pantoprazole; cimetidine

Nausea & Vomiting²⁸ see charts pg 44-45

- Doxylamine/pyridoxine DICLEXTIN ± dimenhydrinate ± phenothiazine or ± metoclopramide. May also add on additional pyridoxine 25mg po q8h.
- Ginger 250mg po q6h tablets – effectiveness similar to pyridoxine and dimenhydrinate. May have delayed onset (≥3 days). Buyer beware.

Pain & Fever²⁹ see charts pg 69-70

- Acetaminophen, NSAIDs → ? block implantation, spontaneous abortion, malformations, prematurely closes ductus arteriosus, inhibit labour, fetal renal toxicity. Breastfeeding: ibuprofen preferred NSAID. Topical NSAIDs: likely safe. Avoid occlusive dressings.
- Opioids:³⁰ Codeine, tramadol; for other commonly used opioids. 3rd trimester use may cause neonate depression & withdrawal. Abrupt discontinuation may cause premature labour & spontaneous abortion. Taper to lowest effective dose.
 - Codeine – risk of morphine toxicity in ultrarapid CYP2D6 metabolizers. Limit use to 4 days. Monitor baby for limpness, difficulty breathing/feeding, or ↑ sleep.
 - Morphine, methadone, fentanyl; hydromorphone, oxycodone.
- Migraines:³¹ migraines without aura tend to improve during pregnancy. Breastfeeding may protect against migraines. Acetaminophen, caffeine ≤300mg/day, metoclopramide - consider combining all 3 if required. Sumatriptan IMITREX

A1C=hemoglobin A1C ACEI=angiotensin converting enzyme inhibitor ACR=albumin to creatinine ratio ARB=angiotensin receptor blocker ARV=antiretroviral ASA=acetylsalicylic acid BF=breastfeeding BG=blood glucose BMI=Body Mass Index CI=contraindicated CKD=chronic kidney disease DBP=diastolic blood pressure d/c=discontinue DM=diabetes mellitus dx=disease FBG=fasting blood glucose FT4=free thyroxine GDM=gestational diabetes mellitus GestHTN=gestational hypertension GFR=glomerular filtration rate HIV=human immunodeficiency virus HTN=hypertension hx=history LABA=long-acting beta agonist LT3=liothyronine LT4=levothyroxine MMI=methimazole MMR=measles, mumps, rubella mtct=mother-to-child transmission NPN=Natural Product Number NSAID=non-steroidal anti-inflammatory drug OGTT=oral glucose tolerance test PTU=propylthiouracil SOB=shortness of breath SMBG=self-monitoring blood glucose SNRI=serotonin norepinephrine receptor inhibitor SSRI=selective serotonin receptor inhibitor STI=sexually transmitted infection sx=symptom T1DM=type 1 diabetes mellitus T2DM=type 2 diabetes mellitus Td=tetanus, diphtheria Tdap=tetanus, diphtheria, pertussis TSH=thyroid stimulating hormone tx=treatment UL=upper limit

See On-line Extras for information on Contraception, Galactagogues for Breastfeeding, & Polycystic Ovary Syndrome

	PRE-PREGNANCY (~3 MONTHS PRIOR) &/OR POTENTIAL FOR PREGNANCY	PREGNANCY	POST-PARTUM & LACTATION
		Pregnancy Safe, Likely Safe, Caution, CI, Unknown	Lactation Safe, Likely Safe, Caution, CI, Unknown
Activity ³³	<p>⇒ Encourage activity as part of a healthy lifestyle.</p> <p>⇒ Goal is ≥2.5 hours of activity/week, broken into ≥10 minute sessions.</p> <p>⇒ Decreases risk of pregnancy complications <small>see Body Weight section</small></p> <div style="border: 1px solid black; padding: 5px; margin-top: 10px;"> <p>~ ½ of pregnancies (½ of diabetic pregnancies) are unplanned. Treat every patient visit with females of childbearing potential as an opportunity for preconception counseling.</p> </div>	<p>PARmed</p> <p>Walking</p> <p>Running</p> <p>Horseback</p> <p>Scuba</p>	<p>Pelvic floor exercises (i.e. Kegell) start immediately post-partum to ↓ risk of future stress urinary incontinence.</p> <p>Assess ability to (re)start exercise at 6 week post-partum visit for both vaginal & cesarean deliveries.</p> <p>May need to ↓ or limit intensity & duration of exercise.</p> <p>Lactation: moderate exercise will not impact quantity or composition of breast milk.</p> <p>Maximal intensity workouts ↑ lactic acid in breast milk → ? may be less palatable to infant</p>

Ca⁺⁺ Total 1300mg/day ≤18 yrs, 1000mg/day ≥19 yrs; **Vitamin D** Total 600 IU/day^{10M} – 2000 IU/day^{CPS}, consider periodic 25(OH) level; **Vitamin A** retinol > 10,000 IU or 3000mcg/day (teratogenic)

Vitamin D deficiency risk factors: dark skin, ↓ sunlight north of 55th parallel (i.e. LaRonge, Edmonton), ↓ sun exposure (SPF≥8, institutionalized, occlusive clothes), elderly, obese, malabsorption or renal dx, medications e.g. anticonvulsants, antiretrovirals, cholestyramine, corticosteroids, rifampin

Folic acid: dose based on risk of neural tube defect

- Low risk: 0.4-1mg po daily, initiate 2-3 months prior
- High risk*: folic acid 5mg po daily, initiate 3 months prior

***High risk:** family history of neural tube defect, DM, BMI >35kg/m², epilepsy, high-risk ethnic group (e.g. Sikh), malabsorption, liver or kidney dx, alcohol abuse, hemolytic anemia, medications (anticonvulsants, methotrexate, sulfonamide, trimethoprim)

Is too much folic acid harmful? Likely not. It is a water-soluble vitamin but it may mask vitamin B₁₂ deficiency. Studies investigating potential ↑ risk of cancer are conflicting.

Calcium Supplements: Carbonate – least expensive, highest % of elemental Ca⁺⁺, take with food. Citrate – less GI side effects.

Maternal Multivitamins: Generic & store brands available \$4-8 (cost/month)

MATERNA [Fe⁺⁺ 27mg, folic acid 1mg, Ca⁺⁺ 250mg, Vit D 400IU] \$8

PregVit/PregVit folic 5Rx [Fe⁺⁺ 35mg, folic acid 1.1/5mg, Ca⁺⁺ 300mg, Vit D 250IU]. BID: pink tab (Fe⁺⁺) in am, blue tab (Ca⁺⁺, folic acid) in pm. \$33/\$44

PALAFER CF [Fe⁺⁺ 100mg, folic acid 0.5mg] \$18

Folic acid 0.4mg OTC, * \$2, 1mg OTC, * \$2, and 5mg Rx, on SPDP, ▼ \$8

Full chart available to online subscribers at RxFiles.ca!

Vitamin D deficiency risk factors: dark skin, ↓ sunlight north of 55th parallel (i.e. LaRonge, Edmonton), ↓ sun exposure (SPF≥8, institutionalized, occlusive clothes), elderly, obese, malabsorption or renal dx, medications e.g. anticonvulsants, antiretrovirals, cholestyramine, corticosteroids, rifampin

Body Weight ³⁵	Pre-pregnancy BMI ³⁶	Rate of weight gain (mean) 2 nd & 3 rd trimester kg (lb)/week	Total weight gain kg (lb) (based on ≤2kg (4.4lb) weight gain in 1 st trimester)
	<p>⇒ Encourage BMI <30kg/m² (ideal 18.5-24.9kg/m²). Promote diet & exercise to ↓ weight. If obese, start folic acid 5mg OD.</p> <p>⇒ Screen: diabetes (i.e. FBG, A1C)</p> <p>⇒ Pregnancy complications with BMI >30kg/m² include:</p> <ul style="list-style-type: none"> ↑ risk of infertility, cesarean section, stillbirth & blood clots 2-fold increase in neural tube defects, and ↑ risk of other malformations Miscarriage Odds Ratio (OR) 3.5 (95% CI 1.03-12.01) Spontaneous abortion OR 1.2 (95% CI 1.01-1.46) Hypertension OR 3.0 (95% CI 2.29-2.62) Gestational diabetes OR 2.6 (95% CI 2.1-3.4) Large infant birth weight (>4500g) OR 2.0 (95% CI 1.4-3) 		

Alcohol³⁷

- ◆ No safe amount has been identified; studies searching for a threshold are conflicting.
- ◆ Abstinence is the safest choice. Fetal Alcohol Syndrome (FAS) occurs with prolonged heavy drinking.
- ◆ Some alcohol ingestion prior to knowledge of pregnancy is unlikely to cause harm.
- ◆ Hold breastfeeding ≥2 hours/drink to avoid infant exposure to alcohol. Monitor infant for sedation & impaired motor skills. Alcohol may ↓ milk production & alter taste of milk ↓ infant milk ingestion.

Caffeine³⁸

- ◆ Ok if ≤300mg/day (~2 x 8oz cups of coffee) during pre-conception, pregnancy & breastfeeding

Smoking³⁹ see chart pg 115

Ask, Advise, Assess, Assist & Arrange

- ◆ **Tobacco** – avoid maternal & second-hand smoke during pregnancy as it ↑ risk fetal/infant morbidity & mortality. Smoking during lactation ↓ milk production & ↑ risk of infant colic.
- ◆ **Smoking cessation:** 1st line – counseling; success rates with high vs low intensity were non-significant. Advise at minimum.
- 2nd line - nicotine replacement therapy (NRT). Gum & lozenge ↓ exposure, as does limiting the patch to 16 hours/day. ↑ metabolism of nicotine during 3rd trimester – may require ↑ in NRT doses.
- Other options: nortriptyline; bupropion. May be preferred in patients with comorbidities (e.g. depression).

Contraception⁴⁰ see charts pg 86-88

Pre-pregnancy:
 ⇒ After stopping hormonal contraception, fertility is restored in:
 • 1-3 months with combined oral contraceptives
 • 9 months (range 4-11) with medroxyprogesterone DEPO-PROVERA. Rate of conception after the last injection is 50% at 10 months, & 90% at 24 months.
 ⇒ Intrauterine device (IUD) MIRENA, NOVA-T does not ↑ risk of infertility
Pregnancy: IUD does not ↑ risk of ectopic pregnancy. However, if conception occurs while IUD is inserted, assess for ectopic pregnancy.
Post-Partum/Lactation:
 ⇒ Lactational amenorrhea (LAM) (1) no menses, (2) almost no milk, (3) no intercourse without barrier for 24h during the day
 ⇒ **Progesterin-only products** often preferred post-partum as there is no impact on lactation. The oral contraceptive pill MICKONOR (taken every day, no pill-free interval), injection DEPO-PROVERA & implant IMPLANON (US ONLY) can be started immediately after delivery as a contraceptive, ±breastfeeding. Wait 6 weeks post-partum before inserting an IUD MIRENA; may be inserted immediately if cesarean.
 ⇒ There is insufficient evidence to determine if combined oral contraceptives impact the quality & quantity of breast milk.
 ⇒ **DO NOT** avoid combined oral contraceptive pills during the first 3 weeks post-partum. Avoid during the first 6 weeks IF at risk of venous thromboembolism (VTE) (ages ≥35, smoker, thrombophilia, immobility, previous VTE, preeclampsia, recent cesarean, BMI ≥30kg/m², post-partum hemorrhage).

Full chart available to online subscribers at RxFiles.ca!

Galactagogues for Breastfeeding⁴¹

⇒ Medications should never replace support, education & assessment of breastfeeding technique.
 ⇒ Frequent feeds & complete milk removal at regular intervals will increase milk production.
 ⇒ There is insufficient evidence to recommend the use of pharmacologic or herbal galactagogues.
 • Trials investigating domperidone & metoclopramide were primarily of poor quality, small numbers (20 patients), short duration (2 weeks), & had high-drop out rates.
 ⇒ There is no evidence that ↑ prolactin levels equate to ↑ milk production.
 ⇒ Anecdotally, medications may be of some benefit in adoptive mothers who wish to breastfeed, to re-establish breastfeeding after weaning, or mothers of babies in neonatal intensive care. Refer other mothers experiencing difficulties with breastfeeding to a Lactation Consultant before trialing drug therapy (e.g. LaLeche League www.lllc.ca).
 ⇒ **Domperidone** (DOMPERIDONE) 10mg po qID (max 60mg/day). There is no evidence that doses >30mg/day are more effective, & risk of side effects ↑ (e.g. QT prolongation). May take up to 4 days for improvement. Trial for 6 weeks. Taper by ↓ 1 pill q4-7 days. Preferred over metoclopramide due to ↓ side effects.
 ⇒ **Metoclopramide** (METOCLOPRAMIDE) 10mg po TID-QID x 7-14 days, then taper by ↓ 1 pill q5-7 days.
 ⇒ **Herbals:** even less data than prescription galactagogues. Several herbal galactagogues are not recommended during breastfeeding (e.g. fenugreek, blessed thistle, fennel, caraway, Goat's rue).
 ⇒ **Beer:** the barley component of beer may ↑ prolactin, but there is insufficient evidence to recommend & alcohol may ↓ milk production.
 ⇒ **Bromocriptine** (BROMOCRIPTINE) is not recommended for the suppression of lactation due to an ↑ risk of stroke and myocardial infarctions when used postpartum.

Polycystic Ovary Syndrome (PCOS)⁴² Up to 74% of PCOS females experience infertility

⇒ ↑ risk of pregnancy complications: gestational diabetes, HTN, preeclampsia, and neural tube defects if obese & pre-existing DM; Use folic acid 5mg po daily if trying to conceive, or if on metformin & sexually active.
 ⇒ **Weight loss** via diet & exercise (if obese); a ↓ in body weight of 5-10% can restore ovulation.
 ⇒ **Clomiphene** (CLOMIPHENE) 1st line for drug-induced ovulation
 • Dose: 50mg po daily x 5 days. If pregnancy does not occur, repeat. If pregnancy occurs, ↑ to 100mg /day.
 • Consider ineffective if no ovulation after 3 cycles. Consider ineffective if no pregnancy after 6 cycles. Limit to 12 cycles (↑ risk of ovarian tumours).
 • Precautions: ↑ rate of twins (~8%) and triplets (0.3%), hot flashes (>10%), visual blurring/after images (≤2%).
 ⇒ **Metformin:** 2nd line as adjuvant (off-label indication)
 • Versus placebo, metformin ↑ ovulation rates but **non-significant for pregnancy rates**. However, anecdotally, some PCOS patients do become pregnant shortly after starting metformin.
 • Consider adding it to clomiphene in clomiphene-resistant patients who are older & have visceral obesity.
 • Dose: start 250-500mg po daily with food. Titrate up q2weeks to 750-850mg po TID as tolerated.
 • Lack of evidence to support continued metformin use during pregnancy; however, likely safe.
 ⇒ Other options: referral for gonadotropin injections, ovarian drilling (laparoscopic procedure in which the ovary is punctured leading to less testosterone production), in vitro fertilization.

Hypertension in Pregnancy⁷

• **Types of Hypertension during Pregnancy:**
 • Pre-existing HTN: HTN diagnosed prior to conception or before 20 weeks gestation
 • Pre-existing HTN + Preeclampsia: occurs after 20 weeks gestation with the following:
 - resistant HTN (3 readings 140/90mmHg), or new or worsening proteinuria, or ≥1 adverse condition*
 • Gestational HTN: HTN diagnosed ≥20 weeks
 • Gestational HTN + Preeclampsia: new onset proteinuria, or ≥1 adverse condition*
 • Blood pressure targets: no comorbidities 130-155/80-105mmHg, with comorbidities (diabetes, renal disease, cerebrovascular disease) 130-139/80-89mmHg. May also consider:
 - Pre-existing HTN: consider SBP 130-140mmHg
 - Gestational HTN: consider SBP 140-150mmHg

<p>* Table: Adverse Conditions Pertaining to Preeclampsia Maternal Symptoms: Persistent/new/unusual headache, visual disturbances, persistent abdominal or right upper quadrant pain, severe nausea or vomiting, chest pain or dyspnea. Maternal Signs of End-Organ Damage: Eclampsia, severe hypertension, pulmonary edema, suspected placental abruption, seizures. Abnormal Maternal Laboratory Tests: ↑ SCr, AST, ALT, or LDH with symptoms; ↓ platelets or albumin Fetal Morbidity</p>
--

• Defining the type of HTN is important for non-BP management & follow-up screening during pregnancy & post-partum. However, blood pressure targets are similar and antihypertensive therapy is the same regardless of type.
 • Supplements for the prevention of preeclampsia:
 • Fish oils: supplements (e.g. evening primrose) have not been shown to ↓ risk of preeclampsia.
 • Watch mercury levels in dietary fish (see chart). Evening primrose may delay rupture of membranes, augment oxytocin, etc.
 • Vitamins E & C: does not ↓ risk of preeclampsia; may ↑ risk of GestHTN and premature rupture of membranes.

References: Peri-Pregnancy Drug Treatment Considerations

GENERAL REFERENCES:

Briggs G et al. Drugs in Pregnancy and Lactation, 9th edition. 2011.
LactMed. <http://toxnet.nlm.nih.gov/>

OTHER REFERENCES:

- ¹ Health Canada. **Prenatal Nutrition Guidelines** for Health Professionals. 2009. http://www.hc-sc.gc.ca/fn-an/alt_formats/hpfb-dgpsa/pdf/pubs/guide-prenatal-eng.pdf (Accessed December 5th, 2011).
Who should take vitamin supplements? Med Lett Drugs Ther. 2011 Dec 12;53(1379-1380):101-3.
Wilson RD et al; Genetics Committee of the Society of Obstetricians and Gynaecologists of Canada and The Motherisk Program. **Pre-conceptional vitamin/folic acid supplementation** 2007: the use of folic acid in combination with a multivitamin supplement for the prevention of neural tube defects and other congenital anomalies. J Obstet Gynaecol Can. 2007 Dec;29(12):1003-26.
American Academy of Pediatrics. Policy Statement - SECTION ON BREASTFEEDING. Breastfeeding and the use of human milk. Pediatrics. 2012 Mar;129(3):e827-41.
Fernandes TF et al. Effect on Infant Illness of Maternal Supplementation With 400 000 IU Vs 200 000 IU of Vitamin A. Pediatrics. 2012 Mar 12.
- ² Health Canada. Food & Nutrition: High Dose **Folic Acid Supplementation** – Questions and Answers for Health Professionals. 2010.
Talaulikar VS, Arulkumaran S. **Folic acid** in obstetric practice: a review. Obstet Gynecol Surv. 2011 Apr;66(4):240-7.
- ³ Canadian Pediatric Society. **Vitamin D Supplementation**: Recommendations for Canadian mothers and infants. 2007, Reaffirmed 2010. <http://www.cps.ca/english/statements/ii/fnim07-01.htm#RECOMMENDATIONS> (Accessed December 5th, 2011).
Institute of Medicine. Dietary Reference Intakes for Calcium and Vitamin D, 2011.
RxFiles Q&A Summary: Vitamin D – Therapeutic Overview and Evaluation of Evidence for Current Claims, 2010.
De-Regil LM et al. Vitamin D supplementation for women during pregnancy. Cochrane Database Syst Rev. 2012 Feb 15;2:CD008873.
Whitehouse AJ et al. Maternal Serum Vitamin D Levels During Pregnancy and Offspring Neurocognitive Development. Pediatrics. 2012 Feb 13.
Vanstone MB et al. Hypercalcemia in Children Receiving Pharmacologic Doses of Vitamin D. Pediatrics. 2012 Mar 12.
- ⁴ Anemia Review Panel. Anemia Guidelines for Family Medicine. 2nd ed. Toronto: MUMS Guideline Clearinghouse; 2008.
- ⁵ **Diabetes Guidelines:**
Canadian Diabetes Association. Clinical Practice Guidelines for the Prevention and Management of Diabetes in Canada: **Diabetes and Pregnancy**. 2008. Pages S168-180.
American Diabetes Association. Standards of Medical Care in Diabetes 2012. Diabetes Care 2012;35:S11-S63.
NICE 2008 Guidelines: Diabetes in pregnancy management of diabetes and its complications from preconception to the postnatal period. <http://www.nice.org.uk/nicemedia/live/11946/41320/41320.pdf> (Accessed January 30, 2012)
- ⁶ Other Diabetes References:
Pollex E et al. Safety of **insulin glargine** use in pregnancy: a systematic review and meta-analysis. Ann Pharmacother. 2011 Jan;45(1):9-16.
Louie JC et al. A randomized controlled trial investigating the effects of a **low-glycemic index diet** on pregnancy outcomes in gestational diabetes mellitus. Diabetes Care. 2011 Nov;34(11):2341-6.
Bell R et al. Peri-conception hyperglycaemia & nephropathy are associated with risk of congenital anomaly in women with pre-existing diabetes: a population-based cohort study. Diabetologia. 2012 Feb 8.
Murphy HR et al. Effectiveness of a regional prepregnancy care program in women with type 1 and type 2 diabetes: benefits beyond glycemic control. Diabetes Care. 2010 Dec;33(12):2514-20.
Simmons D et al. Gestational diabetes mellitus: NICE for the U.S.? A comparison of the American Diabetes Association and the American College of Obstetricians and Gynecologists guidelines with the U.K. National Institute for Health and Clinical Excellence guidelines. Diabetes Care. 2010 Jan;33(1):34-7. Epub 2009 Oct 16.
Lapolla A, Dalfrà MG, Fedele D. Pregnancy complicated by diabetes: what is the best level of HbA1c for conception? Acta Diabetol. 2010 Sep;47(3):187-92. Epub 2010 May 26.
Guerin A et al. Use of maternal GHb concentration to estimate the risk of congenital anomalies in the offspring of women with prepregnancy diabetes. Diabetes Care. 2007 Jul;30(7):1920-5.
- ⁷ **Metformin & Glyburide Use During Pregnancy:**
Rowan JA et al. MiG Trial Investigators. Metformin versus insulin for the treatment of gestational diabetes. N Engl J Med. 2008 May 8;358(19):2003-15.
Rowan JA et al. Metformin in gestational diabetes: the offspring follow-up (MiG TOFU): body composition at 2 years of age. Diabetes Care. 2011 Oct;34(10):2279-84.
Dhulkotia JS et al. Oral hypoglycemic agents vs insulin in management of gestational diabetes: a systematic review and metaanalysis. Am J Obstet Gynecol. 2010 Nov;203(5):457.e1-9.
Moore LE et al. Metformin compared with glyburide in gestational diabetes: a randomized controlled trial. Obstet Gynecol. 2010 Jan;115(1):55-9.
Briggs G et al. Drugs in Pregnancy and Lactation, 9th edition. 2011.
- ⁸ Davenport MH et al. A walking intervention improves capillary glucose control in women with gestational diabetes mellitus: a pilot study. Appl Physiol Nutr Metab. 2008 Jun;33(3):511-7.

Stafne SN et al. Regular exercise during pregnancy to prevent gestational diabetes: a randomized controlled trial. *Obstet Gynecol.* 2012 Jan;119(1):29-36.

⁹ **Hypertension Guidelines:**

Magee LA et al. Hypertension Guideline Committee; Strategic Training Initiative in Research in the Reproductive Health Sciences (STIRRHs) Scholars. Diagnosis, evaluation, and management of the **hypertensive disorders of pregnancy.** *J Obstet Gynaecol Can.* 2008 Mar;30(3 Suppl):S1-48.

Royal College of Obstetricians and Gynecologists. **Hypertension in pregnancy:** the management of hypertensive disorders during pregnancy. **2011 NICE Guidelines.**

Other Hypertension References:

Raheem IA et al. Oral nifedipine versus intravenous labetalol for acute blood pressure control in hypertensive emergencies of pregnancy: a randomised trial. *BJOG.* 2012 Jan;119(1):78-85.

Fraser A et al. Associations of Pregnancy Complications with Calculated CVD Risk & Cardiovascular Risk Factors in Middle Age: The Avon Longitudinal Study of Parents and Children. *Circulation.* 2012 Feb 17.

Shennan AH et al. Are most maternal deaths from pre-eclampsia avoidable? *Lancet.* 2011 Dec 14.

Bukowski R et al. Delivery of a small for gestational age infant and greater maternal risk of ischemic heart disease. *PLoS ONE.* March 2012.

¹⁰ Conde-Agudelo A et al. Supplementation with **vitamins C and E during pregnancy for the prevention of preeclampsia** and other adverse maternal and perinatal outcomes: a systematic review and metaanalysis. *Am J Obstet Gynecol.* 2011 Jun;204(6):503.e1-12.

Roberts JM et al. National Institute of Child Health and Human Development Maternal-Fetal Medicine Units Network. **Vitamins C and E** to prevent complications of pregnancy-associated hypertension. *NEJM.* 2010 Apr 8;362(14):1282-91.

¹¹ Li DK et al. Maternal exposure to **angiotensin converting enzyme inhibitors** in the first trimester and risk of malformations in offspring: a retrospective cohort study. *BMJ.* 2011 Oct 18;343.

¹² **Thyroid Guidelines:** Stagnaro-Green A et al. American Thyroid Association Taskforce on Thyroid Disease During Pregnancy and Postpartum. **Guidelines of the American Thyroid Association** for the diagnosis and management of thyroid disease during pregnancy and postpartum. *Thyroid.* 2011 Oct;21(10):1081-125.

¹³ **Other Thyroid References:**

Chen CH et al. Risk of adverse perinatal outcomes with antithyroid treatment during pregnancy: a nationwide population-based study. *BJOG.* 2011 Oct;118(11):1365-73.

Lazarus JH et al. Antenatal thyroid screening and childhood cognitive function. *N Engl J Med.* 2012 Feb 9;366(6):493-501.

Brent GA. The debate over thyroid-function screening in pregnancy. *N Engl J Med.* 2012 Feb 9;366(6):562-3.

Cooper DS, Biondi B. Subclinical thyroid disease. *Lancet.* 2012 Jan 20.

Sullivan KM. Iodine supplementation for pregnancy and lactation: United States and Canada: recommendations of the American Thyroid Association. *Thyroid.* 2007 May;17(5):483-4.

Infectious Disease References:

¹⁴ Anti-infective Review Panel. Anti-infective guidelines for community-acquired infections. Toronto: MUMS Guideline Clearinghouse; 2012.

¹⁵ Capital Health Regional Pharmacy Services. Bugs & Drugs. Edmonton; 2006.

¹⁶ Canadian Guidelines on Sexually Transmitted Infections, 2008 Edition. Ottawa, ON: Public Health Agency of Canada.

¹⁷ CDC 2010 STI Clinical Guidelines. <http://www.cdc.gov/std/treatment/2010/STD-Treatment-2010-RR5912.pdf> (Accessed January 2012).

¹⁸ American College of Obstetricians & Gynaecologists. Committee Opinion #485. Prevention of Early-Onset Group B Streptococcal Disease in Newborns. April 2011.

Society of Obstetricians & Gynaecologists. Clinical Practice Guidelines: The prevention of early-onset neonatal Group B Streptococcal Disease. September 2004.

¹⁹ Public Health Service Task Force Recommendations for Use of Antiretroviral Drugs in Pregnant HIV-Infected Women for Maternal Health and Interventions to Reduce Perinatal HIV Transmission in the United States. September 14, 2011. 1-207. Available at <http://aidsinfo.nih.gov/contentfiles/PerinatalGL.pdf>. Accessed February 15, 2012.

Saskatchewan Prevention Institute. HIV/AIDS & Pregnancy: A guide to care. 2011.

²⁰ Yudin M et al. SOGC Clinical Practice Guidelines: 2008 Screening and management of **bacterial vaginosis** in pregnancy.

²¹ **Genital Herpes Simplex:**

Money D, Steben M; Society of Obstetricians and Gynaecologists of Canada. SOGC clinical practice guidelines: Guidelines for the management of herpes simplex virus in pregnancy. Number 208, June 2008. *Int J Gynaecol Obstet.* 2009 Feb;104(2):167-71.

Hollier LM, Wendel GD. Third trimester antiviral prophylaxis for preventing maternal genital herpes simplex virus (HSV) recurrences and neonatal infection. *Cochrane Database Syst Rev.* 2008 Jan 23;(1):CD004946.

Su C, McKay B. Treatment of HSV Infection in late pregnancy. *Am Fam Physician.* 2012 Feb 15;85(4):390-393.

Kang SH et al. Safety of antiviral medication for the treatment of herpes during pregnancy. *Can Fam Physician.* 2011 Apr;57(4):427-8.

²² **Urinary Tract Infections/Asymptomatic Bacteriuria:**

Widmer M et al. Duration of treatment of asymptomatic bacteriuria during pregnancy. *Cochrane Database of Systematic Reviews* 2011, Issue 12. Art. No.: CD000491.

Guinto VT et al. Different antibiotic regimens for treating asymptomatic bacteriuria in pregnancy. *Cochrane Database of Systematic Reviews* 2010, Issue 9. Art. No.: CD007855.

Lee M et al. Motherisk Update: Urinary tract infections in pregnancy. *Can Fam Physician* June 2008 54: 853-854

²³ **Other Infectious Disease References:**

Medical Letter. Vaccines and Pregnancy. *Medical Letter* 2011; 53(1378):94-96.

CADTH. Rapid Response Report: Treatment of Yeast Infections in Breastfeeding Mothers and Babies – Clinical Evidence and Guidelines. November 2011.

Dauby N et al. Uninfected but not unaffected: chronic maternal infections during pregnancy, fetal immunity, and susceptibility to postnatal infections. *Lancet Infect Dis.* 2012 Feb 23.

Narducci A, Einarson A, Bozzo P. Human papillomavirus vaccine and pregnancy. *Canadian Family Physician* 2012;58:268-9.

²⁴ Bozzo P et al. Motherisk Update: Safety of skin care products during pregnancy. *Canadian Family Physician* 2011;57:665-667.

²⁵ Namazy JA, Schatz M. **Asthma and pregnancy.** *J Allergy Clin Immunol.* 2011 Dec;128(6):1384-1385.

Depression References:

- ²⁶ Yonkers KA et al. The management of depression during pregnancy: a report from the American Psychiatric Association and the American College of Obstetricians and Gynecologists. *Gen Hosp Psychiatry*. 2009 Sep-Oct;31(5):403-13.
- Cohen LS et al. Relapse of major depression during pregnancy in women who maintain or discontinue antidepressant treatment. *JAMA*. 2006 Feb 1;295(5):499-507.
- Canadian Pediatric Society Position Statement. Selective serotonin reuptake inhibitors in pregnancy and infant outcomes. *Pediatr Child Health* 2011; 16(9):562.
- American Psychiatric Association. 2010 Practice Guideline for the Treatment of Patients with Major Depressive Disorder, 3rd edition. http://psychiatryonline.org/data/Books/prac/PG_Depression3rdEd.pdf Accessed February 21st, 2012.
- Bonari L et al. Risks of untreated depression during pregnancy. *Can Fam Physician*. 2004 Jan;50:37-9.
- National Institute for Health and Clinical Excellence. NICE Clinical Guideline 45 – Antenatal and postnatal mental health: Clinical management and service guidance. February 2007. <http://www.nice.org.uk/nicemedia/live/11004/30433/30433.pdf> Accessed February 21st, 2012.
- Ryan D, Milis L, Misri N. Depression during pregnancy. *Can Fam Physician*. 2005 Aug;51:1087-93.
- Stewart DE. Clinical practice. Depression during pregnancy. *N Engl J Med*. 2011 Oct 27;365(17):1605-11.
- Davalos DB, Yadon CA, Tregellas HC. Untreated prenatal maternal depression and the potential risks to offspring: a review. *Arch Womens Ment Health*. 2012 Feb;15(1):1-14.
- Rubinchik SM, Kablinger AS, Gardner JS. Medications for panic disorder and generalized anxiety disorder during pregnancy. *Prim Care Companion J Clin Psychiatry*. 2005;7(3):100-5.
- Galbally M, Snellen M, Lewis AJ. A review of the use of psychotropic medication in pregnancy. *Curr Opin Obstet Gynecol*. 2011 Dec;23(6):408-14.
- Einarson A. Motherisk Update: Paroxetine use in pregnancy and increased risk of heart defects. *Canadian Family Physician* 2010;56:767-8.
- Occhiogrosso M, Omran SS, Altemus M. Persistent pulmonary hypertension of the newborn and selective serotonin reuptake inhibitors: lessons from clinical and translational studies. *Am J Psychiatry*. 2012 Feb 1;169(2):134-40.
- Patil AS et al. Antidepressants in pregnancy: a review of commonly prescribed medications. *Obstet Gynecol Surv*. 2011 Dec;66(12):777-87.
- Kalra S, Einarson A, Koren G. Taking antidepressants during late pregnancy. *Canadian Family Physician* 2005; 51: 1077-8.
- Fortinguerra F et al. Psychotropic drug use during breastfeeding: a review of the evidence. *Pediatrics* 2009;124(4):547-556.
- Flynn HA et al. Comparative performance of the Edinburgh Postnatal Depression Scale and the Patient Health Questionnaire-9 in pregnant and postpartum women seeking psychiatric services. *Psychiatry Res*. 2011 May 15;187(1-2):130-4.
- Shah N. Mood disorder in the perinatal period. *BMJ*. 2012 Mar 1;344:e1209.
- Viguera AC et al. Episodes of mood disorders in 2,252 pregnancies and postpartum periods. *Am J Psychiatry*. 2011 Nov;168(11):1179-85.
- ²⁷ Natural Medicines Comprehensive Database. Natural Medicines Used During Pregnancy & Lactation. <http://naturaldatabase.therapeuticresearch.com.ezproxy.shirp.ca/ce/CECourse.aspx?cs=&pm=5&s=nd&pc=11-102&searchid=31811148#keywordanchor> (Accessed December 29th, 2011)
- Health Canada. Women's Health Information: Pregnancy – Herbal Remedies. http://www.sogc.org/health/pregnancy-herbal_e.asp (Accessed December 29th, 2011)
- Mozurkewich EL, Klemens C. Omega-3 fatty acids and pregnancy: current implications for practice. *Curr Opin Obstet Gynecol*. 2012 Mar;24(2):72-7.
- Imhoff-Kunsch B et al. Prenatal docosahexaenoic Acid supplementation and infant morbidity: randomized controlled trial. *Pediatrics*. 2011 Sep;128(3):e505-12.
- ²⁸ Society of Obstetricians and Gynaecologists of Canada. 2002 Clinical Practice Guidelines: The management of **nausea and vomiting** of pregnancy. *J Obstet Gynaecol Can* 2002;24(10):817-23.
- Maitre S, Neher J, Safranek S. Ginger for the treatment of **nausea and vomiting** in pregnancy. *American Family Physician* 2011;84(10).
- ²⁹ Rebordosa C et al. Use of acetaminophen during pregnancy and risk of adverse pregnancy outcomes. *Int J Epidemiol*. 2009 Jun;38(3):706-14.
- Babb M, Koren G, Einarson A. Treating pain during pregnancy. *Can Fam Physician*. 2010 Jan;56(1):25, 27.
- ³⁰ Cupp M. Analgesics in Pregnancy and Lactation. *Pharmacists Letter*. February 2012.
- O'Mara. New pregnancy warnings: opioids, topiramate, and antipsychotics. *Pharmacist's Letter*. April 2011.
- Nakhai-Pour HR et al. Use of nonaspirin nonsteroidal anti-inflammatory drugs during pregnancy and the risk of spontaneous abortion. *CMAJ*. 2011 Oct 18;183(15):1713-20.
- Palacio K. NSAIDs and Miscarriage. *Pharmacist's Letter*. October 2003.
- ³¹ Nappi RE, Albani F, Sances G, Terreno E, Brambilla E, Polatti F. **Headaches** during pregnancy. *Curr Pain Headache Rep*. 2011 Aug;15(4):289-94.
- Gilmore B, Michael M. Treatment of acute **migraine headache**. *Am Fam Physician*. 2011 Feb 1;83(3):271-80.
- ³² Wiener S. Diagnosis and management of Candida of the nipple and breast. *J Midwifery Womens Health*. 2006 Mar-Apr;51(2):125-8.
- ³³ Davies GA et al. Society of Obstetricians and Gynecologists of Canada, SOGC Clinical Practice Obstetrics Committee. **Joint SOGC/CSEP clinical practice guideline: exercise in pregnancy and the postpartum period**. *Can J Appl Physiol*. 2003 Jun;28(3):330-41.
- Szymanski LM, Satin AJ. Exercise during pregnancy: fetal responses to current public health guidelines. *Obstet Gynecol*. 2012 Mar;119(3):603-10.
- Wise et al. A prospective cohort study of physical activity and time to pregnancy. *Fertility and Sterility*. 2012.
- Hui A et al. Lifestyle intervention on diet and exercise reduced excessive gestational weight gain in pregnant women under a randomized controlled trial. *BJOG* 2012(1);119:70-77.
- ³⁴ Health Canada. Mercury in Fish: Question and Answers, January 2011. http://www.hc-sc.gc.ca/fn-an/securit/chem-chim/envIRON/mercur/merc_fish_qa-poisson_qr-eng.php (Accessed February 9, 2012).
- Health Canada. Eating well with Canada's Food Guide – First Nations, Inuit and Metis, March 2010. http://www.hc-sc.gc.ca/fn-an/pubs/fnim-pnim/index-eng.php#a_7 (Accessed February 9, 2012).
- ³⁵ Davies GA et al. Society of Obstetricians and Gynaecologists of Canada. **Obesity in pregnancy**. *J Obstet Gynaecol Can*. 2010 Feb;32(2):165-73.
- Arendas K, Qiu Q, Gruslin A. **Obesity** in pregnancy: pre-conceptional to postpartum consequences. *J Obstet Gynaecol Can*. 2008 Jun;30(6):477-88.
- Baker JL et al. Breastfeeding reduces postpartum weight retention. *Am J Clin Nutr*. 2008 Dec;88(6):1543-51.

- ³⁶ Health Canada. Canadian Gestational Weight Gain Recommendations. <http://www.hc-sc.gc.ca/fn-an/nutrition/prenatal/qa-gest-gros-gr-eng.php> (Accessed December 1st, 2011)
- ³⁷ Society of Obstetricians and Gynaecologists of Canada. 2010 Alcohol use and pregnancy: consensus clinical guidelines. *Journal of Obstetrics and Gynaecology Canada* 2010; 32(8):supplement 3.
Nice FJ, Luo AC. Medications and breast-feeding: Current concepts. *J Am Pharm Assoc* (2003). 2012 Jan 1;52(1):86-94.
Dynamed. Medication and drug exposure during pregnancy. Accessed February 22, 2012.
Patra J et al. Dose-response relationship between alcohol consumption before and during pregnancy and the risks of low birthweight, preterm birth and small for gestational age (SGA)-a systematic review and meta-analyses. *BJOG*. 2011 Nov;118(12):1411-21.
- ³⁸ Health Canada. Health Canada Reminds Canadians to Manage Caffeine Consumption, March 2010. http://www.hc-sc.gc.ca/ahc-asc/media/advisories-avis/2010/2010_40-eng.php (Accessed December 5th, 2011).
- ³⁹ Koren G. Pharmacokinetics in pregnancy; clinical significance. *J Popul Ther Clin Pharmacol*. 2011;18(3):e523-7.
CADTH. Rapid Response Update: Second hand smoke and pregnancy women – clinical evidence. February 7th, 2012.
Nice FJ, Luo AC. Medications and breast-feeding: Current concepts. *J Am Pharm Assoc* (2003). 2012 Jan 1;52(1):86-94.
Filion KB et al. The effect of smoking cessation counselling in pregnant women: a meta-analysis of randomised controlled trials. *BJOG*. 2011 Nov;118(12):1422-8.
CADTH Rapid Response: Smoking cessation interventions for pregnancy women and mothers of infants – a review of the clinical effectiveness, safety & guidelines. March 2012.
CAN-ADAPTT: Practice-informed and evidence-based smoking cessation guideline [Internet]. Toronto: Canadian Action Network for the Advancement, Dissemination and Adoption of Practice-informed Tobacco (CAN-ADAPTT); 2011. <http://www.can-adaptt.net/English/Guideline/Introduction.aspx>. Accessed March 12, 2012.
Coleman T et al. A randomized trial of nicotine-replacement therapy patches in pregnancy. *NEJM* 2012; 366(9):808-18.
Oncken C. Commentary - Nicotine replacement for smoking cessation during pregnancy. *NEJM* 2012; 366(9):846-7.
Milidou I et al. Nicotine replacement therapy during pregnancy and infantile colic in the offspring. *Pediatrics* 2012;652-8.
Baardman ME et al. Combined adverse effects of maternal smoking and high body mass index on heart development in offspring: evidence for interaction? *Heart*. 2012 Mar;98(6):474-9.
Mackay DF et al. Impact of Scotland's Smoke-Free Legislation on Pregnancy Complications: Retrospective Cohort Study. *PLoS Med*. 2012 Mar;9(3):e1001175.
- ⁴⁰ Black A et al. Society of Obstetricians and Gynaecologists of Canada. SOGC clinical practice guidelines: **Canadian contraception consensus**. *J Obstet Gynaecol Can*. 2004 Mar;26(3):219-96.
Black A et al. Society of Obstetricians and Gynaecologists of Canada. **Canadian contraception consensus**. *J Obstet Gynaecol Can*. 2004 Apr;26(4):347-87, 389-436.
Centers for Disease Control and Prevention (CDC). Update to CDC's U.S. Medical Eligibility Criteria for Contraceptive Use, 2010: revised recommendations for the use of contraceptive methods during the postpartum period. *MMWR Morb Mortal Wkly Rep*. 2011 Jul 8;60(26):878-83.
Truitt ST et al. Combined hormonal versus nonhormonal versus progestin-only contraception in lactation. *Cochrane Database of Systematic Reviews* 2003, Issue 2. Art. No.: CD003988.
- ⁴¹ Academy Of Breastfeeding Medicine Protocol Committee. ABM Clinical Protocol #9: Use of galactogogues in initiating or augmenting the rate of maternal milk secretion (First Revision January 2011). *Breastfeed Med*. 2011 Feb;6(1):41-9.
Mannion C, Mansell D. Breastfeeding self-efficacy and the use of prescription medication: a pilot study. *Obstet Gynecol Int*. 2012;2012:562704. Epub 2011 Dec 15.
Natural Medicines Comprehensive Database. Blessed thistle, caraway, fennel, fenugreek, and Goat's rue Monographs. <http://naturaldatabase.therapeuticresearch.com.cyber.usask.ca/home.aspx?cs=&s=ND>. (Accessed February 9, 2012).
Health Canada Advisory: Domperidone Maleate Association with Serious Abnormal Heart Rhythms and Sudden Death (Cardiac Arrest) - For Health Professionals. http://www.hc-sc.gc.ca/dhp-mps/medeff/advisories-avis/prof/2012/domperidone_hpc-cps-eng.php. Accessed March 14th, 2012.
Oladapo OT, Fawole B. Treatments for suppression of lactation. *Cochrane Database of Systematic Reviews* 2009, Issue 1. Art. No.: CD005937. DOI: 10.1002/14651858.CD005937.pub2.
- ⁴² Vause TD et al. Society of Obstetricians and Gynecologists of Canada. Ovulation induction in **polycystic ovary syndrome**. *J Obstet Gynaecol Can*. 2010 May;32(5):495-502.
Wilson JF. In the clinic. The polycystic ovary syndrome. *Ann Intern Med*. 2011 Feb 1;154(3):ITC2-2-ITC2-15; quiz ITC2-16. Review.
Fausser BC et al. Consensus on women's health aspects of polycystic ovary syndrome (PCOS): the Amsterdam ESHRE/ASRM-Sponsored 3rd PCOS Consensus Workshop Group. *Fertil Steril*. 2012 Jan;97(1):28-38.e25.

Additional References:

- Amant F et al. Long-term cognitive and cardiac outcomes after prenatal exposure to chemotherapy in children aged 18 months or older: an observational study. *Lancet Oncol*. 2012 Mar;13(3):256-64.
Birthplace in England Collaborative Group. Perinatal and maternal outcomes by planned place of birth for healthy women with low risk pregnancies: the Birthplace in England national prospective cohort study. *BMJ*. 2011 Nov 23;343:d7400. doi: 10.1136/bmj.d7400.
Bodurtha J, Strauss JF 3rd. Genomics and perinatal care. *N Engl J Med*. 2012 Jan 5;366(1):64-73. Review.
Boyle EM et al. Effects of gestational age at birth on health outcomes at 3 and 5 years of age: population based cohort study. *BMJ*. 2012 Mar 1;344:e896.
Camacho E et al. Multiple adverse pregnancy outcomes before symptom onset are associated with a worse disease outcome in women with recent-onset inflammatory polyarthritis. *Ann Rheum Dis*. 2012 Apr;71(4):528-33.
Cardonick E. Treatment of maternal cancer and fetal development. *Lancet Oncol*. 2012 Mar;13(3):218-20. Epub 2012 Feb 10.
Daw JR et al. Prescription drug use in pregnancy: a retrospective, population-based study in British Columbia, Canada (2001-2006). *Clin Ther*. 2012 Jan;34(1):239-249.e2. Epub 2011 Dec 14.
Iams JD, Lynch CD. Stillbirth and lessons for pregnancy care. *JAMA*. 2011 Dec 14;306(22):2506-7.
Stillbirth Collaborative Research Network Writing Group. Association between stillbirth and risk factors known at pregnancy confirmation. *JAMA*. 2011 Dec 14;306(22):2469-79.
Stillbirth Collaborative Research Network Writing Group. Causes of death among stillbirths. *JAMA*. 2011 Dec 14;306(22):2459-68.
Vinet E et al. A population-based assessment of live births in women with systemic lupus erythematosus. *Ann Rheum Dis*. 2012 Apr;71(4):557-9. Epub 2011 Nov 14.